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JD 1770-75NT 16 Row

SurePoimt Wing Mounted Tank
Ag Systems Assembly and Mounting

Kit Number: 530-01-550750
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% SurePoint Ag Systems
s F€Itilizer Tank Safety and Warnings

I —
Ag Systems

-

\
SurePoint Ag Systems does not
recommend transporting your implement
with full fertilizer tanks. Doing so can
result in damage to brackets and

implement.
\_ /
[ R ber t PPE (P /
emember to wear proper ersona
NOTICE Protective Equipment) when installing
PPE SurePoint Ag Systems fertilizer tank kits.
REQUIRED Proper PPE includes gloves, foot and
eye protection, and hearing protection.
\_
4 )

SurePoint Ag Systems fertilizer
application systems require winterization
when not in use. Refer to your product
manual for winterization procedures.

J

4 )

Failure to follow the above warnings can result in
personal injury, damage to your SurePoint Ag
Systems products, and damage to your implement.

- J
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7] Parts List and Exploded View

SurelPoint
A Systoms Kit Number: 530-01-550750
ITEM NO. |PART NUMBER DESCRIPTION QTY.
1 420-4452Y1 JD 1700/1775 16R - Wing Tank Base Mount Bracket 2
2 420-4453Y1 JD 1700/1775 16R Wing Tank Cradle Mount Bracket 2
3 420-2507Y1 Tank Saddle Weld Assembly for 32" Tank 2
4 727-02-HZ0200-32-Y  |Horizontal Tank - 200 Gal - Yellow - 32" x 68" 1
3/4" U-bolt Kit - fits 7" x 7" tube ( 7" opening) includes Flat & Lock
5 380-1060 Washers, Nuts ( pening) 2
6 300-100108-5 5/8" x 1-1/2" Hex Head Bolt-G5 8
7 323-10 5/8" Flange Nut 8
8 300-080108-5 1/2" x 1-1/2" HCS G5 16
9 323-08 1/2" Flange Nut 16
10 525-2055 2" Strap Kit for Tanks under 300 Gallon 2
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% Installation Instructions

SurePoint

A Systems” Kit Number: 530-01-550750

1. Remove Seed Tube Support so new pedestal can be mounted onto 7”’x7” Tool Bar.

End Row Unit

2. Install both base mount brackets (420-4452Y1-BK) with supplied 3/4” U-bolts (380-1060) as
shown below. Make sure the Gusset is facing forward on the planter, see Figure 1 below.

2. Gusset

Forward

UFIGURE 1
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% Installation Instructions

SurelPoint
“Ag Systems Kit Number: 530-01-550750

3. Install cradle mount brackets (420-4453Y1-BK) with the supplied 5/8” bolts and flange
nuts. Make sure to feed the planter seed tubes through the opening of the cradle mount
bracket for support as shown below.

4. Install tank saddles (420-2507Y 1-BK) with the supplied 1/2” bolts and flange nuts.

R : B X

ke _‘ - ) “

Planter Seed Tube
5. Install tank and supplied straps Hose
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